AGC[®]鑫 宇 环 检 测 Attestation of Global Compliance

Test Report

Report No.: AGC06923191002-001

Date: Oct.24, 2019

Page 1 of 4

Applicant:	
Address:	

Test site:

1,6/F.,Building 2,No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang, Baoan District, Shenzhen, Guangdong, China

Report on the submitted samples said to be:

Sample Name	:	Wooden ball pen having gun metal trims packed in a wooden box.
Model No.	:	AI-3430
Item No.	84 S	9157
Country of Origin	Pares	India
Country of Destination	:	EUROPE
Sample Receiving Date	:	Oct.21, 2019
Testing Period	:	Oct.21, 2019 to Oct.24, 2019
Test Requested:	:	Please refer to next page(s).
Test Method	·	Please refer to next page(s).
Test Result	in the second	Please refer to next page(s).





The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cett.com.



Attestation of Global Compliance Std. & Tech.

Tel: +86-755 8358 3833 Fax: +86-755 2531 6612 E-mail: agc01@agc-cert.com @ 400 089 2118 Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China

AGC[®]鑫 宇 环 检 测 Attestation of Global Compliance

Test Report

Report No.: AGC06923191002-001

Date: Oct.24, 2019

Page 2 of 4

Conclusion

Test Requested:

As specified by client, to determine the Cadmium(Cd)content in the submitted sample(s) with reference to entry 23, Annex XVII of the REACH Regulation (EC) No 1907/2006.
As specified by client, to determine the Pentachlorophenol content in the submitted sample(s) with reference to entry 22, Annex XVII of the REACH Regulation (EC) No 1907/2006.

Attestatio

Pass

Pass

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by // SC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cent.com.



No.18 C

Tel: +86-755 8358 3833 Fax: +86-755 2531 6612 E-mail: agc01@agc-cert.com @ 400 089 2118 Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China



Test Report

Report No.: AGC06923191002-001

Date: Oct.24, 2019

Page 3 of 4

Test Result(s):

1. Test Result(s) of Cd content

C. Bern	Nº Nº	-mil	10	100	Unit: mg/kg
Test item(s)	Test Method/ Equipment	MDL	Resu	Timit a	
		MDL	1-2	1-3	Limit
Cadmium (Cd)	IEC 62321-5:2013	10	37	N.D.	100
Conclusion	ICP-OES	P-OES /	Pass	Pass	I San

Note: 1. MDL=Method Detection Limit

- 2. N.D.=Not Detected(less than method detection limit)
- 3. As specified by client, only test the designated sample

2. Test Result(s) of Pentachlorophenol (PCP) content:

		day	Unit: mg/kg		
Test item(s)	Test Method/	MDL	Result(s)	Limit	
Test item(s)	Equipment	MDL	1-1	C Linit	
Pentachlorophenol (PCP)	EPA 8270D:2014	5	N.D.	1000	
Conclusion	GC-MS	The Part	Pass		

Note: 1. MDL=Method Detection Limit

- 2. N.D.=Not Detected(less than method detection limit)
- 3. As specified by client, only test the designated sample

Sample Description

1-1	Wooden box	No		1	·授···································	The Constant
1-2	Metal written	A THE	The the part	C # Jona Clar		ion at Gion
1-3	Metal clip	O . The Science Contr	6 Frank Count	C .	GO	

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by ASC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cent.com.

Attestation of Global Compliance Std. & Tech.

Tel: +86-755 8358 3833 Fax: +86-755 2531 6612 E-mail: agc01@agc-cert.com @ 400 089 2118 Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China

В



Test Report

Report No.: AGC06923191002-001

Date: Oct.24, 2019

Page 4 of 4



The photo of the sample



AGC06923191002-001 AGC authenticate the photo on original report only *** End of Report***

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-eett.com.

Attestation of Global Compliance Std. & Tech.

No.18 C

Tel: +86-755 8358 3833 Fax: +86-755 2531 6612 E-mail: agc01@agc-cert.com @ 400 089 2118 Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China